
V10/30/2020 Page 1 of 206 

National Pollutant Discharge Elimination System 
Permit Renewal Fact Sheet 

Clean Water Services 
 

Final: December 8, 2022 
 

 
Permittee Clean Water Services 

2550 SW Hillsboro Highway 
Hillsboro, OR 97123 

Existing Permit 
Information1 

File Numbers: 90735 (Durham WRRF), 90745 (Forest Grove 
WRRF), 90752 (Hillsboro WRRF), 90770 (Rock Creek WRRF), and 
108014 (MS4) 
Permit Numbers: 101141 (Durham WRRF), 101142 (Forest Grove 
WRRF), 101143 (Hillsboro WRRF), 101144 (Rock Creek WRRF), 
and 101309 (MS4)  
EPA Reference Numbers: OR0028118 (Durham WRRF), 
OR0020168 (Forest Grove WRRF), OR0023345 (Hillsboro WRRF), 
OR0029777 (Rock Creek WRRF) and ORS108014 (MS4) 
[...]
List of Figures 
Figure 2-1: Clean Water Service Facility Locations....................................................................... 7 
Figure 2-2: Aerial View of Durham WRRF ................................................................................. 10 
Figure 2-3: Aerial View of Rock Creek WRRF ........................................................................... 13 
Figure 2-4: Aerial View of Hillsboro WRRF ............................................................................... 15 
Figure 2-5: Aerial View of Forest Grove WRRF ......................................................................... 17 
Figure 2-6: Forest Grove Natural Treatment System ................................................................... 18 
 
 



 

V10/30/2020 p. 5 of 206 

NPDES Permit Renewal Fact Sheet 
Clean Water Services 

 

1. Introduction 
The Oregon Department of Environmental Quality (DEQ) proposes to renew the watershed-
based National Pollutant Discharge Elimination System (NPDES) wastewater permit for Clean 
Water Services (CWS). Clean Water Services is a county service district that provides 
wastewater treatment, stormwater management, and watershed management to more than 
600,000 customers primarily in the urban portion of Washington County. This permit covers four 
water resources recovery facilities (or wastewater treatment facilities) operated by CWS that 
discharge to the Tualatin River. The facilities include the Durham Water Resources Recovery 
Facility (WRRF), the Rock Creek WRRF, the Hillsboro WRRF and the Forest Grove WRRF. 
This permit allows and regulates the discharge of treated domestic, commercial and industrial 
wastewater from the four facilities to the Tualatin River. The permit also authorizes discharge of 
stormwater from the urban areas of the Tualatin River watershed to the Tualatin River and its 
tributaries – this is commonly referred to as a Municipal Separate Storm Sewer System (MS4) 
permit. In addition, the permit authorizes CWS to recycle the treated effluent as irrigation water, 
to land apply Class B biosolids produced by its treatment facilities on farmlands, and to engage 
in water quality trading to meet permit limits.  
 
As required by Oregon Administrative Rule 340-045-0035, this fact sheet describes the basis and 
methodology used in developing the permit. The permit is divided into several sections: 
 

Schedule A – Waste Discharge Limits 
Schedule B – Minimum Monitoring and Reporting Requirements 
Schedule C – Compliance Schedule 
Schedule D – Special Conditions 
Schedule E – Pretreatment Activities 
Schedule F – General Conditions 

 
A summary of the major changes to the permit are listed below: 
 
• Schedule A (Waste Discharge Limits) – This schedule has been updated to reflect current 

DEQ permit format and to provide clarity on the effluent limits. Requirements related to the 
permittee’s Mercury Minimization Plan and MS4 permit have also been updated. All of these 
changes to Schedule A of the permit are discussed in Sections 3 and 4 of this Permit Fact 
Sheet.  

 
• Schedule B (Minimum Monitoring and Reporting Requirements) – General monitoring and 

reporting requirements are listed in tabular format for additional clarity and include 
summary statistics to be consistent with web-based electronic Net Discharge Monitoring 
Reports (NetDMR). The frequency of influent and effluent monitoring for several pollutant 
parameters has been reduced at all facilities consistent with federal guidance. Monitoring for 



 

V10/30/2020 p. 6 of 206 

copper and aluminum to support future water-quality based modeling has been added to the 
permit. Updates to the MS4 stormwater monitoring program have also been added. For a 
detailed discussion, refer to Section 5. 

 
• Schedule C (Compliance Schedule) – There is no compliance schedule included in the 

proposed permit.  
 

• Schedule D (Special Conditions) – New conditions requiring CWS to submit an annual 
Hauled Waste Annual Report and conduct an updated mixing zone study for each facility 
has been added to Schedule D. The condition for water quality trading has also been revised 
for clarity and to remove the requirement for credit retirement. For a more detailed 
discussion, see Section 7. 

 
• Schedule E (Pretreatment Activities) – Includes all current permit requirements related to 

pre-treatment program implementation. 
 

• Schedule F (General Conditions) – Includes the latest version of the NPDES General 
Conditions.  

2. Facility Descriptions 
Clean Water Services is a county service district with 12 co-implementer cities that serves more 
than 600,000 customers located primarily within the urban portion of Washington County just 
west of the City of Portland. CWS owns and operates four water resources recovery facilities (or 
wastewater treatment facilities) that are designed to treat combined dry weather flows of up to 
78.4 million gallons per day (MGD). In addition, CWS implements stormwater management for 
the urban area of Washington County that includes the Cities of Banks, Beaverton, Cornelius, 
Durham, Forest Grove, Hillsboro, King City, North Plains, Sherwood, Tigard and Tualatin. 
 
The four water resources recovery facilities operated by CWS include the Durham Water 
Resources Recovery Facility (WRRF) which discharges into the Tualatin River at River Mile 
(RM) 9.2, the Rock Creek WRRF discharging at RM 37.7, the Hillsboro WRRF with discharges 
at RMs 42.9 and 43.3 and the Forest Grove WRRF discharging at RM 53.8. In previous versions 
of the NPDES permit issued in 2016 and 2005, and CWS’s 2020 NPDES permit application, the 
facilities were referred to as wastewater treatment facilities (or WWTFs) in their common names. 
CWS recently changed the common name designation to Water Resources Recovery Facility 
(WRRF). The locations of these facilities within Washington County are shown in Figure 2-1.  
  



 

V10/30/2020 p. 7 of 206 

 
 

Figure 2-1: Clean Water Service Facility Locations 

A description of the principal elements of each facility is presented in the following sections. A 
contoured aerial photograph and general flow schematic of each plant are presented in Appendix 
A and B, respectively. 

2.1 Wastewater Facilities Descriptions 
2.1.1 Durham WRRF 
The Durham WRRF, located at 16580 SW 85th Avenue in Tigard, is one of the more advanced 
treatment systems in the country and provides preliminary screening, primary, secondary, and 
tertiary wastewater treatment while processing biosolids for beneficial land application (Figure 
2-2). The Durham WRRF serves approximately 212,250 customers1 and is designed to treat an 
average dry season flow of 25.7 MGD (projected for 2025 conditions) and a daily wet weather 
peak hydraulic loading of 86.0 MGD. Flow consists of 97 percent domestic and 3 percent 
industrial.  

 
1 Clean Water Services Watershed-based NPDES Permit Renewal Application. Section 2: Durham WRRF Permit Renewal 
Applications. Form 2A and NPDES-R. December 2020.  



 

V10/30/2020 p. 8 of 206 

Preliminary Treatment – Raw sewage enters the Durham WRRF via three interceptor pipes 
into the influent pump station where flow is pumped and measured through magnetic meters in 
route to the headworks building. The Durham facility also has a septage receiving station that 
discharges directly into the raw sewage pump station. The septage consists primarily of pumping 
from septic tanks, some holding tanks and chemical toilets; there is a separate receiving station 
for recreational vehicle waste. Annual septage receiving represents less than 0.03% of the plant 
flow. These wastes are incorporated into the influent flow through on-site receiving stations.  
 
The Durham WRRF also has a receiving station for fats, oils and grease (FOG) delivered from 
food service establishments for disposal. The receiving station is able to receive and process an 
estimated 14,000 gallons of FOG per day and generates an estimated 6-million-kilowatt hours 
(kWh) of energy per year. CWS uses the FOG as a feedstock in the anaerobic digester process. 
 
In the headworks building, the combined influent wastewater flows by gravity through 
mechanical bar screens with washer compactor units that remove, clean and compact fibrous 
material and garbage for landfill disposal. The incoming flow passes through grit basins where 
heavier inorganic material settles and is pumped to grit removal units where it will be prepared 
for landfill disposal.  
 
Primary treatment – After grit removal is complete, the flow is equally split at the headworks 
influent structure and fed to four primary clarifiers. In the clarifiers, settleable organics and 
floatable fats, oils and greases are separated from the wastewater. Primary effluent then enters a 
primary effluent pump station that directs flow to the available activated sludge system within 
the facility. Sludge from the primary treatment process is pumped to fermentation and thickening 
tanks for further processing and removal of solids.  
 
Secondary treatment - The Durham WRRF has five secondary treatment systems, each 
consisting of an aeration basin and secondary clarifier. The basins and clarifiers facilitate the 
removal of dissolved organic matter through an activated sludge process that uses bacteria to 
consume the organic matter. Each aeration basin has been designed to perform biological 
nutrient removal (BNR) to facilitate the removal of ammonia and phosphorus. Hydrated lime is 
added to the aeration basins to maintain pH during ammonia removal. In the secondary clarifiers, 
bacteria flocculate, settle and are collected as activated sludge. A portion of the activated sludge 
is pumped back to the front of the aeration basins to maintain bacteria levels (referred to as 
return activated sludge), and a portion is pumped to the solids thickening process (waste 
activated sludge). The secondary clarifier effluent flows by gravity to tertiary treatment.  
 
Tertiary treatment – The tertiary treatment process is used to remove the total suspended solids 
and phosphorus that passed through secondary treatment. Phosphorus removal treatment units 
are operated seasonally (May – October). Although CWS is increasingly moving towards 
biological removal of phosphorus, the secondary effluent does receive some chemical treatment 
with alum and polymer to achieve permitted summer discharge limits for phosphorus.  
 



 

V10/30/2020 p. 9 of 206 

Disinfection - From the tertiary treatment system, the effluent is directed though serpentine 
contact basins and is disinfected with sodium hypochlorite. The disinfected water is conveyed 
through multimedia gravity filters that utilize a bed of anthracite coal, silica sand and some 
garnet sand to provide further solids removal. The filtered effluent is then dechlorinated with 
sodium bisulfite before discharge from the facility.  
 
Recycled Water – The facility produces Class A recycled water for seasonal irrigation on 
nearby park lands, athletic fields, and farmlands. Additional chlorine and required monitoring 
occur during the filtration step described above for final effluent to comply with Class A 
recycled water production. The treated Class A recycled water is stored in an onsite wet well 
with a volume of 0.57 million gallons (MG), then distributed to users for irrigation.  
 
Anaerobic Digestion – The facility employs anaerobic digestion to treat the thickened primary 
sludge, thickened waste activated sludge and FOG. This organic matter is converted into 
methane, carbon dioxide and water, and to further reduce sludge mass. The sludge is mixed, 
heated and dosed with ferric chloride to control hydrogen sulfide in the digester gas, which is 
used in the facility’s generators and boilers to provide heat and power throughout the facility. 
Solids stay in the active anaerobic digesters at about 100°F for about 25 days. The digested 
biosolids are then dewatered by two decanting centrifuges to 21-25% solids before being loaded 
onto trucks for land application on nearby farmlands. 
 
Fertilizer Production – The liquids from the dewatering and waste activated sludge thickening 
processes are directed to an on-site fertilizer production facility where mineral struvite 
(magnesium ammonium phosphate) is precipitated in a controlled reactor. The removal of the 
struvite results in the production of a commercial-grade slow-release fertilizer that is sold by 
CWS. 



 

V10/30/2020 p. 10 of 206 

Source: Google Earth, 2021 

Figure 2-2: Aerial View of Durham WRRF 

2.1.2 Rock Creek WRRF 
The Rock Creek WRRF, located at 3235 SE River Road in Hillsboro, has a service population of 
approximately 326,4882. It is also an advanced treatment system and provides preliminary 
screening, primary, secondary and tertiary treatment along with biosolids processing for 
beneficial land application (Figure 2-3). This facility is designed to treat an average dry season 
flow of 52.7 MGD (projected for 2025 conditions and with no discharge from the Hillsboro and 
Forest Grove WRRFs) and a daily maximum wet weather flow of 126 MGD. Influent flow is 
comprised of 83.3 percent domestic and 16.7 percent industrial.  
 
The Rock Creek facility is connected to the Hillsboro and Forest Grove WRRFs by two 24-inch 
diameter pipelines. Solids are conveyed year-round from the Hillsboro and Forest Grove 
facilities to the Rock Creek facility for treatment. In the dry summer season (May-October), flow 
from the Hillsboro and Forest Grove facilities may be conveyed to and treated at the Rock Creek 
facility. In the winter wet season (November – April), flows exceeding the capacities at Hillsboro 
and Forest Grove are conveyed to and treated at the Rock Creek WRRF.  
 

 
2 Clean Water Services Watershed-based NPDES Permit Renewal Application. Section 3: Rock Creek WRRF Permit Renewal 
Applications. Form 2A and NPDES-R. December 2020.  



 

V10/30/2020 p. 11 of 206 

Preliminary Treatment – The majority of influent flow to the Rock Creek WRRF enters the 
facility by gravity in a 72-inch diameter pipe at the influent pumping station located 
approximately 60 feet below grade. From there, the untreated flow is pumped to the headworks 
building. Additional raw sewage enters the headworks building directly by force main from three 
remote pump stations and the Hillsboro and/or Forest Grove WRRFs. 
  
Influent quality at the Rock Creek WRRF is monitored at the headworks building after the raw 
sewage passes the bar screens. This location allows influent characterization monitoring of all 
flows received by the headworks from the influent pump station, remote pump station(s), and 
transfer flows from the Hillsboro and/or Forest Grove WRRFs.  
 
Influent flow is calculated by using the primary clarifier influent flow meters located 
downstream of bar screens. At this location, the flows to the facility’s five primary clarifiers 
also includes recycled flows from solids processing and filter backwash. The facility’s overall 
influent flow is then calculated based upon the sum of flows measured at the primary clarifiers 
minus the recycle flows for solids processing and filter backwash.  
 
The Rock Creek WRRF has a septage receiving station that discharges directly into the raw 
sewage pump station. The septage consists primarily of hauled septic waste from septic tanks, 
some holding tanks and chemical toilets and recreational vehicle waste. Annual septage 
receiving represents less than 0.005% of the plant flow.  
 
After the influent pump station, raw sewage flow is directed to the headworks building for 
preliminary screening. In the headworks building, influent is conveyed by gravity through 
four mechanical bar screens with a washer compactor process that removes, cleans and 
compacts fibrous material and garbage for landfill disposal.  
 
Primary Treatment - From the headworks building, the screened flow is then directed by 
gravity to one or more of five primary clarifiers where settable organic and inorganic particles 
(grit) are separated from wastewater. Aluminum sulfate is added to the primary clarifiers for 
phosphorus removal on a seasonal basis (May-September). Primary effluent flows by gravity to 
two pump stations for distribution to secondary treatment.  
 
Sludge from the primary treatment process is pumped to vortex grit removal units which 
separate, wash, and dry the heavier inorganic material that is then landfilled. The de-gritted 
primary sludge is then processed to remove remaining fine fibrous material and is then sent by 
gravity to fermentation and thickening tanks. The thickened sludge is then pumped to the 
anaerobic digestion system.  
 
Secondary Treatment - In secondary treatment, the primary effluent flow can be sent to either 
of two secondary treatment systems consisting of aeration basins and secondary clarifiers 
designed to perform BNR to facilitate the removal of ammonia and phosphorus (referred to as 
the west-side or east-side systems). The west-side system consists of two diffused air aeration 
basins followed by six secondary clarifiers while the east-side system consists of four diffused 
air aeration basins followed by four secondary clarifiers. The east-side secondary effluent flows 
through ten mono-media gravity filters and the west-side secondary effluent is directed through 
an Actiflo™ system in the tertiary treatment system. A portion of the activated sludge is 



 

V10/30/2020 p. 12 of 206 

pumped back to the front of the aeration basins as RAS to maintain bacteria levels in the basins 
while the waste activated sludge is pumped to the solids thickening process. Effluent from the 
secondary clarifiers is then directed by gravity to tertiary treatment.  
 
Waste activated sludge from the secondary treatment system is thickened on a gravity belt 
thickener and then pumped to a tank where it is held under anaerobic conditions, which releases 
phosphorus and magnesium. Tank sludge is thickened again on a gravity belt thickener. The 
tank filtrate (now high in phosphorus and magnesium) is pumped to the facility’s fertilizer 
production facility and the thickened sludge is pumped to the anaerobic digester.  
 
Tertiary Treatment - The tertiary treatment process is used to remove the total suspended 
solids and phosphorus that passed through secondary treatment. Phosphorus removal processes 
are operated seasonally (May – October). Although CWS is increasingly moving towards 
biological removal of phosphorus, the secondary effluent does receive some chemical treatment 
with alum and polymer to achieve permitted summer discharge limits for phosphorus.  
 
During the phosphorus removal season, the Actiflo™ system is used to reduce total phosphorus 
and total suspended solids in the west-side secondary effluent. Actiflo™ is a high-rate 
clarification process that uses aluminum sulfate, organic polymer and finely graded silica sand 
to reduce total suspended solids. When excess ActifloTM capacity is available, secondary 
effluent from the east-side secondary process can be treated in the ActifloTM system. The 
effluent from the ActifloTM system can be pumped to four mixed-media gravity filters, flow by 
gravity to two chlorine contact basins, or a combination of both. During the phosphorus removal 
season, the east-side secondary effluent can be directed to four ClariCone up flow solids contact 
chemical clarifiers that have a combined flow capacity of 20 MGD. The ClariCone process 
utilizes aluminum sulfate and organic polymers to facilitate clarification.  
 
The facility also employs direct filtration processes on a year-round basis where the secondary 
effluent is dosed with aluminum sulfate immediately prior to final filtration. In final filtration, 
secondary or tertiary effluent is passed through granular media gravity filters that utilize a 
mono-media bed of anthracite coal.  
 
Disinfection and Effluent Discharge - Filtered effluent flows are disinfected with sodium 